ssamon 0. FCC RADIO TEST REPORT Report No.:FG102843-05M
AR 3786
FCC RADIO TEST REPORT
FCCID : AARGQML3
Equipment : Phone
Applicant : Google LLC

1600 Amphitheatre Parkway,
Mountain View, California, 94043 USA

Standard : FCC 47 CFR Part 2, and 30

The product was received on Apr. 07, 2022 and testing was performed from Mar. 30, 2022 to May 10,
2022. We, Sporton International Inc. Wensan Laboratory, would like to declare that the tested sample
has been evaluated in accordance with the test procedures ANSI C63.26-2015 and has been in
compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of Sporton International Inc. Wensan Laboratory, the test report shall not be reproduced
except in full.

Z,u' A/ S LUU\

Approved by: Louis Wu

Sporton International Inc. Wensan Laboratory
No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist., Taoyuan City 333010, Taiwan

TEL: 886-3-327-0868 Page Number 11 of 21
FAX: 886-3-327-0855 Issued Date : Jun. 09, 2022
Report Template No.: BU5-FGNR30 Version 1.0 Report Version 101



SPORTON LAB. FCC RADIO TEST REPORT Report NO.:FG102843-05M

Table of Contents

[ TEY (0T VAo TSR (=TS S 1= o o ¥ PSS 3
SUMMATY OF TEST RESUIL....uuiiiiiii it s e e e e e s e s e et e e e s s st e e e ereeeeesasssataeeeeeeessasrnneeeeeaenesnnns 4
N T =T =T = L DT o] 1 o) o o SRS 5
1.1 Feature of EQUIPMENT UNAEr TES....ccii ittt e e e e st e e e e s e et r e e e e e s e annrnaneeeees 5
1.2 Product Specification of EQUIPMENt UNEr TESE .....uviiiiiieii ittt e e rirrrr e e e nranae e e 6
IOEC T Y To T [} o= 11 To 1ol =1 U SRRSO 6
O R Y 1 o 0T 4o o SR 7
1.5 APPIEAd STANAAITAS ......eeeiiiiiiiie ettt b e skt e skt e e e e anb e e e s nbb e e s annnee s 7
2 Test Configuration of EQUIPMENT UNAEI TS ...uuuuuiuiiiiiiiiiiiiiiiiiiiuieieieiereierernrnrnrerernrsrnrnrnrernrn... 8
P2 A =2 1Y o o =TT U PP TP P PPTPT PP 8
2.2 Connection Diagram Of TESE SYSIEM .....uuuiiiiiic i 9
2.3 Support Unit used in teSt CONFIGUIALION ... 9
2.4  Measurement Results Explanation EXampPle ........cccooooiiiiiiiiiiiiieccs st 9
2.5 Far Field Condition for Frequency above 18GHZ...........ccooiiiiiiiiiiiii e 10
2.6 Frequency List of Low/Middle/High Channels..........c..coooiiiiiii e 10
R - To - A= To I ISy A | =11 S PP PP TR PPPPPPPIN 11
3.1 MEASUNNG INSIFUMEBNTS .....euiiiiiie ittt ettt ettt e e e e e s s bbb e et e e e e e s e abbbe et e e e e e e s annnbnreeeaaeseaanns 11
I I =S 0T (1 o PSRRI 11
3.3 Test Result Of RAGIAEA TEST. ..ottt e et e e e e e e e anbb e e e eeeaeeeaaas 14
3.4 EIRP MEBASUIBIMENT ..o 15
3.5  Occupied BanOWIAIh ........oooiiiiiiii e e e e e 16
3.6 Radiated Spurious EmIiSSION MEASUIEIMENT .........ouuiiiiiiiiiei ittt 17
3.7  Frequency Stability MEasSUrEMENL..........ccooi i 18
4 List 0f MEASUIING EQUIPMIENT ...coiiiiiiii ittt e et e e et bt e e sabb e e e e sabb e e e e abbeeeeabbeeeeans 19
5 UNncertainty of EVAIUALION .......ooiii et 21

Appendix A. Test Results of Conducted and Radiated Test
Appendix B. R&S Mixer and Horn Antenna Calibration Reports
Appendix C. Setup Photographs

TEL: 886-3-327-0868 Page Number 12 of 21
FAX: 886-3-327-0855 Issued Date : Jun. 09, 2022
Report Template No.: BU5-FGNR30 Version 1.0 Report Version 101



SPORTON LAB. FCC RADIO TEST REPORT Report NO.:FG102843-05M

History of this test report

Report No. Version Description Issued Date

FG102843-05M 01 Initial issue of report Jun. 09, 2022
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Summary of Test Result

Report Ref Std. Result
Test It Limit R k
Clause Clause estliems it (PASS/FAIL) emar
§2.1046
3.4 EIRP Measurement +43dBm Pass -
§30.202
3.5 §2.1049 Occupied Bandwidth Not Applicable |Reporting only -
§2.1053 . . o -5dBm/MHz
3.6 Radiated Spurious Emission Pass -
§30.203 -13dBm/MHz
Frequency Stability for Within
3.7 §2.1055 Pass -
Temperature & Voltage the band

Declaration of Conformity:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.

It's means measurement values may risk exceeding the limit of regulation standards, if measurement uncertainty is
include in test results.

2. The measurement uncertainty please refer to report “Uncertainty of Evaluation”.

Comments and Explanations:

The product specifications of the EUT presented in the report are declared by the manufacturer who shall take full
responsibility for the authenticity.

Reviewed by: William Chen

Report Producer: Vivian Hsu
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1 General Description
1.1 Feature of Equipment Under Test

Product Feature

Equipment Phone

FCCID A4RGOQML3

GSM/EGPRS/WCDMA/HSPA/LTE/5G NR/NFC/GNSS/
WPC/WPT

WLAN 11b/g/n HT20

EUT supports Radios application WLAN 11a/n HT20/HT40

WLAN 11ac VHT20/VHT40/VHT80/VHT 160

WLAN 11ax HE20/HE40/HE80/HE160

Bluetooth BR/EDR/LE

Remark: The above EUT's information was declared by manufacturer.

EUT Information List

S/N Performed Test Item

Conducted Measurement
23031FDH20007T EIRP
Radiated Spurious Emission
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1.2 Product Specification of Equipment Under Test

Product Specification is subject to this standard

Device Category in Part 30 Mobile station

NR band n260: 37GHz ~ 40GHz

NR band n261: 27.5GHz ~ 28.35GHz

NR band n260: 37GHz ~ 40GHz

NR band n261: 27.5GHz ~ 28.35GHz

NR band n260: 50/100 MHz (1CC) and 200 MHz (2CC)
NR band n261: 50/100 MHz (1CC) and 200 MHz (2CC)
Maximum Number of contiguous CC |2
Maximum Aggregated Bandwidth 200MHz

NR band n260:

Module A: 26.45 dBm

Module B: 27.58 dBm

NR band n261:

Module A: 26.72 dBm

Module B: 26.49 dBm

CP-OFDM: QPSK / 16QAM / 64QAM

DFT-s-OFDM: Pi/2 BPSK / QPSK / 16QAM / 64QAM

Note 1: Highest EIRP was measured on Module A, dual beam case for n261 band.

Tx Frequency

Rx Frequency

Support Bandwidth

Maximum Output Power (EIRP)

Type of Modulation

Note 2: Highest EIRP was measured on Module B, dual beam case for n260 band.
Note 3: The above EUT's information is declared by manufacturer. Please refer to Comments and

Explanations in report summary.

1.3 Modification of EUT

No modifications are made to the EUT during all test items.
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1.4 Testing Location

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Site No. Engineer Temperature Humidity

Yu Wang, .

03CH18-HY 21.6~22.9C 59.3~63.6%
Steven Wu

Test Site Information

Eric Cheng,

03CH10-HY Yu Wang, 22.8~23.7°C 58.8~60.2%
Steven Wu

Note 1: FCC Designation No.: TW3786
Note 2: The highest accredited frequency is 280GHz and the ISO 17025 accreditation letter can be
found on TAF (Taiwan Accreditation Foundation) Website (Website link).

1.5 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

’ FCC 47 CFR Part 2, 30

’ ANSI C63.26-2015

U FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

U FCC KDB 414788 D01 Radiated Test Site v01r01.

¢ FCC KDB 842590 D01 Upper Microwave Flexible Use Service v01r02

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

EUT has total 2 millimeter wave antenna modules, Plane A and Plane B, with antenna type patch.
There are up to 2 beams H and V operation for each antenna module.

Any antenna module cannot transmit simultaneously with the other antenna modules.

Preliminary EIRP test was performed for all beam configurations in the anechoic chamber at the
manufacturer’s facility so the EIRP worst case beam-pair were identified.

EIRP was investigated that the dual beam rated maximum EIRP is higher than single beam.

The NR radio operation is controlled via FTM mode (Factory mode).

The EUT is forced to operate continuously (100% duty cycle) with maximum output power during the

test.

2.1 Test Mode

For radiated measurement, the pre-scan is performed to find the worst cases EUT position.

Test Bandwidth (MHz) Modulation RB # Test Channel
es'
Band
Inner Outer
Items 50 | 100 | 200 | 300 | 400 | QPSK |16QAM |64QAM | 1 L |m|H
Full Full
n260
EIRP v v v v v v v v v v v v
n261
999
A'_ n260
Occupied v v v - v v v - - v v v v
i n261
Bandwidth
Out of
n260
Band v v v - v v v v - v v - v
. n261
Emission
Spurious | n260
v v v - v - - \" - - v v v
Emission n261
Frequenc n260
9 . 4 CW tone - v -
Stability n261
1. The mark “v “ means that this configuration is chosen for testing.
2. The device is investigated from 9kHz to 200GHz of fundamental signal for radiated spurious emission test under
Remark different RB size and modulations in exploratory test. Subsequently, only the worst case emissions are reported.
3. Both modulation type DFT-s OFDM and CP-OFDM are evaluated and reported.
4.  All the radiated test cases were connected with support unit Notebook via USB cable.
5. The out of band emission were measured radiated EIRP.

Note: EUT antenna gain information is not listed because all the measured results are radiated EIRP.
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2.2 Connection Diagram of Test System

<For radiated emissions >

1200WackEiHz
Adapter

L]

Notebook

USE Cable

EUT

2.3 Support Unit used in test configuration

Item |Equipment Brand Name |Model No. FCCID Data Cable |[Power Cord
1. |USB Cable N/A N/A N/A N/A N/A
AC I/P:
2. |Notebook Lenovo TPOO116E FCCDoC  |N/A Unshielded, 1.2 m
DC O/P:
Shielded, 1.8 m

2.4 Measurement Results Explanation Example

According to ANSI C63.26-2015 Section 5.2.7
EIRP (dBm) = E(dBuV/m) + 20log (D) -104.8.

where D is the measurement distance (in the far field region) in m.

E (dBuV/m) = Spectrum Reading Level (dBm) + Antenna Factor (dB/m) + Cable Loss (dB) + 107

Hence, the spectrum analyzer Offset is derived including RF cable loss and antenna factor.

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8

The conversion loss of RF mixer is also included by the mixer table of spectrum analyzer when

measurement frequency is above 40GHz.

Example :

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=42.3 + 3.0 + 107 + 20log(1) — 104.8

= 47.5 (dB)
TEL: 886-3-327-0868 Page Number 19 of 21
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2.5 Far Field Condition for Frequency above 18GHz

Antenna Distance
Frequency Wavelength | Far field R (m) | Measurement
Horn Antenna Dimension Factor
(GHz) (A) (m) >=2A? /A Distance (D) (m)
A (mm) 20log(D) (dB)
18 60 0.0167 0.43
BBHA 9170 1 0.00
40 60 0.0075 0.96
40 48 0.0075 0.61
QWH-UPRRO00 1 0.00
60 48 0.0050 0.92
60 31 0.0050 0.38
QWH-EPRR00 1 0.00
90 31 0.0033 0.58
90 21 0.0033 0.26
QWH-FPRRO00 1 0.00
140 21 0.0021 0.41
140 15 0.0021 0.21
QWH-GPRR00 0.5 -6.02
220 15 0.0014 0.33
2.6 Frequency List of Low/Middle/High Channels
NR Band n260 Channel and Frequency List
BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
50 Frequency 37025 38500 39975
100 Frequency 37050 38500 39950
200 Frequency 1 37050 38450 39850
Frequency 2 37150 38550 39950
NR Band n261 Channel and Frequency List
BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
50 Frequency 27525 27925 28325
100 Frequency 27550 27925 28300
200 Frequency 1 27550 27875 28200
Frequency 2 27650 27975 28300
TEL: 886-3-327-0868 Page Number 1 10 of 21
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SPORTON LAB.

3 Radiated Test Items
3.1 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2 Test Setup

For radiated emissions from 9kHz to 30MHz

! RX Antenna

 J

Im

1;

1
Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz
RX Antenna

Metal Full Soldered Ground Plane

R

Spectrum Analyzer | Receiver
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For radiated emissions 1GHz to 18GHz

FX Antenna

I A

Betal Full Soldered Ground Plane

..

Spectrum Analyzer / Receiver

For radiated emissions from 18GHz to 40GHz

RX Antenna

Azimuth Turmtable

Metal Full Soldered Ground Plane

o0
Spectrum Analyzer ! Receiver
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For radiated emissions above 40GHz up to 90GHz

RX Antenna
Mixex
L L4
EUT "‘ Foll fSxis S s 1 - T
| N
1~ 25m

I A

Azimuth Turntable

Bdetal Full Soldered Ground Plane

..

Spectrum Analyzer / Receiver

For radiated emissions above 90GHz up to 200GHz

n -

EUT - Bl fads =— 05m
| A
&

Azimuth Turmtable

I A

Metal Full Soldered Ground Plane

o0
Spectrum Analyzer ! Receiver
TEL: 886-3-327-0868 Page Number 1 13 of 21
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Frequency stability Setup

—lse

Spectrum Analyzer

EUT

Thermal Chamber

3.3 Test Result of Radiated Test

Please refer to Appendix A.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
TEL: 886-3-327-0868 Page Number 1 14 of 21
FAX: 886-3-327-0855 Issued Date : Jun. 09, 2022

Report Template No.: BU5-FGNR30 Version 1.0 Report Version 1 01



SPORTON LAB. FCC RADIO TEST REPORT Report NO.:FG102843-05M

3.4 EIRP Measurement

3.4.1 Description of EIRP Measurement

For mobile stations, the average power of the sum of all antenna elements is limited to a maximum
EIRP of +43 dBm.

3.4.2 Test Procedures

Set EUT at maximum output power.

Select lowest, middle, and highest channels for each band and different modulation.
Enable channel power function of spectrum analyzer

Set frequency would like to be investigated.

Set Detector = RMS

Set Trace mode = trace average

Set Sweep time = auto couple

Set sweep points = 2 x Span/RBW

© © N o g pH w DR

Set sweep count 100 and wait until the trace to be stabilized

-
o

Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

11. Measure and record the power level from the spectrum analyzer.

12. The testresult is calculated according to

ANSI C63.26-2015 Section 5.2.7

EIRP (dBm) = E(dBuV/m) + 20log (D) -104.8.

where D is the measurement distance (in the far field region) in m.

E (dBuV/m) = Spectrum Level (dBm) + Antenna Factor (dB/m) + Cable Loss (dB) + 107

That is, set the spectrum offset including sum of

Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
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3.5 Occupied Bandwidth

3.5.1Description of Occupied Bandwidth Measurement

This is for reporting only.
The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

3.5.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.4
1. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be at least 1.5 times the anticipated OBW.
2. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.
3.  Set the detection mode to peak, and the trace mode to max hold.

4. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.
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3.6 Radiated Spurious Emission Measurement

3.6.1 Description of Radiated Spurious Emission Measurement

The spectrum is scanned from 30 MHz up to 200GHz.

The conductive power or the total radiated power of any emission outside a licensee's frequency block

shall be —-13 dBm/MHz or lower. However, in the bands immediately outside and adjacent to the

licensee's frequency block, having a bandwidth equal to 10 percent of the channel bandwidth, the

conductive power or the total radiated power of any emission shall be -5 dBm/MHz or lower.

3.6.2 Test Procedures

1. Set EUT at maximum output power..

2. Select lowest, middle, and highest channels for each band and different modulation.

3.  Measure and record the power level from the spectrum analyzer.

4. Set frequency would like to be investigated.

5. Set Detector = RMS, Trace mode = trace average, sweep time = auto couple

6. Set sweep points = 2 x Span/RBW, sweep count 100 and wait until the trace to be stabilized.

7. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

8.  For measurement frequency from 30MHz to 18GHz,
An antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission. Take record of output power and repeat for another polarization.

9. For measurement frequency above 18GHz, the test result is calculated according to
ANSI C63.26-2015 Section 5.2.7 and 5.7.3 and 5.7.4
EIRP (dBm) = E(dBuV/m) + 20log (D) -104.8.
where D is the measurement distance (in the far field region) in m.
E (dBuV/m) = Spectrum Level (dBm) + Antenna Factor (dB/m) + Cable Loss (dB) + 107
That is, set the spectrum offset including sum of
Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8

10. The conversion loss of RF mixer is also included in conversion loss table of the spectrum
analyzer when measurement frequency is above 40GHz.

11. Two cut method is used to perform some spurious emissions where EIRP exceeds emission
limit within 18-40GHz frequency range.
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3.7 Frequency Stability Measurement

3.7.1Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of primary

supply voltage to ensure that the fundamental emission stays within the authorized frequency block.

3.7.2 Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.

1. The EUT was set up in the thermal chamber.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3.  With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.7.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.
1. The EUT was placed in a temperature chamber at 20° C.
2.  The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3.  The variation in frequency was measured for the worst case.
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4 List of Measuring Equipment

Calibrati
Instrument | Brand Name | Model No. Serial No. |Characteristics a :)ar::elon Test Date Due Date Remark
May 06, 2022~ Radiation
Amplif SONOMA 310N 187311 9kHz~1GHz | Oct. 20, 2021 Oct. 19, 2022
mper R May 07, 2022 | ¢ (03CH10-HY)
CBL 611D &
. May 06, 2022~ Radiation
Bilog Antenna TESEQ 00800N1DO1| 35413 & 02 | 30MHz~1GHz | Nov. 18, 2021 Nov. 17, 2022
May 07, 2022 (03CH10-HY)
N-06
SCHWARZBE May 06, 2022~ Radiati
Horn Antenna BBHA 9120 D| 9120D-1325 | 1GHz~18GHz | Oct. 21, 2021 | oY Oct. 20, 2022 | ~aaraton
CK May 07, 2022 (03CH10-HY)
JAP0010180 May 06, 2022~ Radiation
Preamplifier | Jet-Power 160118550004 | 1GHz~18GHz | Feb. 27, 2022 Feb. 26, 2023
Pt W 0-30-10P z z May 07, 2022 (03CH10-HY)
trol T M 2022~ Radiati
Controller EMEC EM 1000 N/A Control Turn N/A ay 06, 20 N/A adiation
table & Ant Mast May 07, 2022 (03CH10-HY)
AM-BS-4500- M 2022~ Radiati
Antenna Mast |  EMEC S-4500 N/A 1~4m N/A ay 06, 20 N/A adiation
B May 07, 2022 (03CH10-HY)
May 06, 2022~ Radiation
Turn Table EMEC TT 2200 N/A 0~360 Degree N/A N/A
! 9 May 07, 2022 (03CH10-HY)
. E3 May 06, 2022~ Radiation
Software Audix RK-001042 N/A N/A N/A
6.2009-8-24 May 07, 2022 (03CH10-HY)
EMI Test . May 06, 2022~ Radiation
_ Keysight N9038A | MY59053012 | 3Hz~26.5GHz | Nov. 18, 2021 Nov. 17, 2022
Receiver May 07, 2022 (03CH10-HY)
MY11692/4PE, N
HUBER + SUCOFLEX May 06, 2022~ Radiation
RF Cable MY11693/4PE, | 30MHz~1GHz | Nov. 04, 2021 Nov. 03, 2022
SUHNER | 104/102 May 07, 2022 (03CH10-HY)
MY2855/2
MY11692/4PE, N
HUBER + SUCOFLEX May 06, 2022~ Radiation
RF Cable MY11693/4PE, | 1GHz~18GHz | Nov. 04, 2021 Nov. 03, 2022
SUHNER | 104/102 May 07, 2022 (03CH10-HY)
MY2855/2
SHF-EHF Horn| SCHWARZBE Mar. 30, 2022~ Radiation
BBHA 9170 00991 18GHz~40GHz | May 12, 2021 May11, 2022
Antenna cK ‘ z| My May 10, 2022 | &Y (03CH18-HY)
Roh Mar. 30, 2022~ Radiati
Spectrum ohde & 1 o\/3044 101010 10Hz~44GHz | Nov. 24, 2021 |Mar30: 202271\ 1 o3 oopp | RRediation
Analyzer Schwarz May 10, 2022 (03CH18-HY)
HUBER + | SUCOFLEX Mar. 30, 2022~ Radiation
RF Cabl 801589/2 | 9kHz~40GHz | Nov. 30, 2021 Nov. 29, 2022
avle SUHNER 102 ‘ z | Nov May 10,2022 | O (03CH18-HY)
Phi/Th Mar. 30, 2022~ Radiati
Turn Table EMEC N/A N/A iTheta N/A ar. 30, 20 N/A adiation
0~360 Degree May 10, 2022 (03CH18-HY)
Control Turn Mar. 30, 2022~ Radiation
Controller EMEC EM 1000 N/A N/A N/A
table May 10, 2022 (03CH18-HY)
Spectrum Rohde & Radiation
FSV30 103738 | 9kHz to 30GHz | May 19, 2021 | May 03, 2022 | May 18, 2022
Analyzer Schwarz (03CH18-HY)
HUBER + | SUCOFLEX Radiation
RF Cable 801607/2 | 9kHz~40GHz | Dec. 30, 2021 | May 03, 2022 | Dec. 29, 2022
SUHNER 102 (03CH18-HY)
HUBER + | SUCOFLEX Radiation
RF Cable 801589/2 | 9kHz~40GHz | Nov. 30, 2021 | May 03, 2022 | Nov. 29, 2022
SUHNER 102 (03CH18-HY)
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Calibrati
Instrument | Brand Name | Model No. Serial No. |Characteristics a :)ar::elon Test Date Due Date Remark
*Harmonic Rohde & 40GHz to Radiation
RPG FS-z60| 100986 Apr. 09, 2021 | May 03, 2022 | Apr. 08, 2024
Mixer Schwarz 60GHz Pr ay Pr (03CH18-HY)
*Harmonic Rohde & 60GHz to Radiation
FS-290 101811 Nov. 16, 2021 | May 03, 2022 | Nov. 15, 2024
Mixer Schwarz 90GHz o ay ov (03CH18-HY)
*Harmonic Rohde & RPG 90GHz to Radiation
101128 Oct. 26, 2020 | May 03, 2022 | Oct. 25, 2023
Mixer Schwarz FS-Z140 140GHz ¢ ay ¢ (03CH18-HY)
*Harmonic Rohde & RPG 140GHz to Radiation
101014 Dec. 06, 2021 | M 2022 | Dec. 05, 2024
Mixer Schwarz FS-2220 010 220GHz ec. 06, 20 ay 03,2022 | Dec. 05, 2024 | 31 118-1y)
QWH-UPRR | QWH-UPRR0O N/A Radiation
Antenna Quinstar 40-60 GHz | Jul. 06,2021 | May 03, 2022
u 00 01 z y (Note 3) | (03CH18-HY)
Antenna Quinstar | VHEPRRO) 529000000 | 60-90 GHz | Jul. 06, 2021 | May 03, 2022 N/A Radiation
ul - VA ul. s ,
0 y (Note 3) | (03CH18-HY)
Antenna Quinstar | WVHFPRRO) 011500008 | 90-140 GHz | Jul. 06, 2021 | May 03, 2022 N/A Radiation
ul - z ul. s ,
0 y (Note 3) | (03CH18-HY)
_ QWH-GPRR N/A Radiation
Antenna Quinstar 923900002 140-220 GHz | Jan. 20, 2022 | May 03, 2022
00 (Note 3) | (03CH18-HY)

Note 1: (*) Equipment manufacturer’'s Calibration Certificate.

Note 2: The Standard Gain Horn Antennas are calibrated by the ISO 17025 accredited test lab MWM Lab

(http://en.mwmlab.com/about), a sub unit of Belarussian State University of Informatics and Radio electronics which is

accredited by the Belarusian State Centre for Accreditation (BSCA). BSCA is the National accreditation body of the

Republic of Belarus and an associated member of the International Laboratory Accreditation Cooperation (ILAC).

Note 3: The standard gain horn’s critical dimensions is verified on an annual basis within the equipment specification according to

KDB 842590 D01 v01r02 clause 2)a)2)jii).

TEL: 886-3-327-0868
FAX: 886-3-327-0855
Report Template No.: BU5-FGNR30 Version 1.0
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of
Confidence of 95% (U = 2Uc(y))

3.23dB

Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)

Measuring Uncertainty for a Level of

Confidence of 95% (U = 2Uc(y)) 3.54dB

Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)

Measuring Uncertainty for a Level of
Confidence of 95% (U = 2Uc(y))

4.41dB

Uncertainty of Radiated Emission Measurement (40 GHz ~ 140 GHz)

Measuring Uncertainty for a Level of
Confidence of 95% (U = 2Uc(y))

5.64 dB

Uncertainty of Radiated Emission Measurement (140 GHz ~ 200 GHz)

Measuring Uncertainty for a Level of 6.62 dB
Confidence of 95% (U = 2Uc(y)) )
TEL: 886-3-327-0868 Page Number 1 21 of 21
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Appendix A. Test Results of EIRP and Radiated Test

EIRP Power (Average power)

<Module A>
NR Band n260 Module A AGH+V (Beam ID:3+3)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 26.03 26.13
50 DFT-S 16QAM 23.17 23.21
50 DFT-S 64QAM 21.12 21.49
50 CP QPSK 22.66 22.57
100 DFT-S QPSK 25.76 25.96
Lowest| 100 DFT-S 16QAM 23 22.85
100 DFT-S 64QAM 20.3 20.82
100 CP QPSK 22.44 22.24
200 DFT-S QPSK 23.33 23.85
200 DFT-S 16QAM 22.71 22.76
200 DFT-S 64QAM 20.9 21.08
200 CP QPSK 21.25 21.49

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

TEL : 886-3-327-0868 Page Number :A1- 1 of 6
FAX : 886-3-327-0855
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NR Band n260 Module A AGH+V (Beam ID:3+3)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 26.23 26.45
50 DFT-S | 16QAM 23.49 23.61
50 DFT-S | 64QAM 21.31 21.55
50 CP QPSK 22.99 23.29
100 DFT-S QPSK 25.72 25.52

Middle 100 DFT-S | 16QAM 23.26 22.68
100 DFT-S | 64QAM 20.1 20.58
100 CP QPSK 22.49 22.46
200 DFT-S QPSK 23.64 23.46
200 DFT-S | 16QAM 22.88 22.58
200 DFT-S | 640QAM 19.93 20.34
200 CP QPSK 21.81 21.86

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

TEL : 886-3-327-0868 Page Number :A1- 2 of 6
FAX : 886-3-327-0855
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NR Band n260 Module A AGH+V (Beam ID:3+3)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 25.07 25.16
50 DFT-S | 16QAM 22.32 22.34
50 DFT-S | 64QAM 19.74 20.09
50 CP QPSK 21.32 21.72
100 DFT-S QPSK 2416 24.25

Highest| 100 DFT-S | 16QAM 21.56 21.56
100 DFT-S | 64QAM 19.1 19.57
100 CP QPSK 20.61 21.06
200 DFT-S QPSK 22.16 21.62
200 DFT-S | 16QAM 20.35 20.26
200 DFT-S | 640QAM 19.64 19.77
200 CP QPSK 20.16 20.22

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

TEL : 886-3-327-0868 Page Number :A1- 3 of 6
FAX : 886-3-327-0855
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NR Band n260 Module A
EIRP Worst Case Plot

Middle Channel / 50MHz / QPSK / 10RB11 (Module A)

Ref Level 49.900 dBm Offset 49.70dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
40 dBm T
30 dBm
20 dBm

/ \
/ \

-10 dBm JJ/J‘A//

-20 dBm "
-30 dBm MM Y Mﬁ M%
Y Tl fe e I W
-40 dBm
CF 38.5 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz
2 Result Summary None
Tx1 (Ref) 50.000 MHz 26.45 dBm
{ Tx Total 26.45 dBm

»  09.042022
Ready [N ot s

02:29:13 09.04.2022

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.8 + 3.7 + 107 + 20log(1) — 104.8 = 49.7 (dB)

TEL : 886-3-327-0868 Page Number :A1- 4 of 6
FAX : 886-3-327-0855
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NR Band n260 Module A
EIRP Worst Case Plot
Lowest Channel / 100MHz / QPSK / 20RB22 (Module A)

Ref Level 49.40 dBm Offset 49.70dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

40 dBm

30 dBm

20 dBm

10 dBm ettt
OdB"l } \
10 dBm

-20 dBm }/,N o \\

-30 dBm M
WWWMW
'4'0 dBIII
CF 37.05 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary None
Tx1 (Ref) 100.000 MHz 25.96 dBm
{ Tx Total 25.96 dBm

»  08.04.2022
Ready [N ot e

23:42:04 08.04.2022

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.8 + 3.7 + 107 + 20log(1) — 104.8 = 49.7 (dB)

TEL : 886-3-327-0868 Page Number :A1- 5 of 6
FAX : 886-3-327-0855
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SPORTON LAB.

NR Band n260 Module A
EIRP Worst Case Plot
Lowest Channel / 200MHz / QPSK / 20RB22 (Module A)

SGL

Count 100/100
@ 1Rm Avg

Ref Level 49.40 dBm Offset 49.70dB ® RBW 1 MHz
Att 5dB SWT 1.63ms ® VBW 3MHz Mode Auto Sweep
1ACLR

40 dBm T

30 dBm

20 dBm

I -
o N I
e | LM RIS

30 dBm—= e To— A ——
'4'0 dBIII
CF37.1 GHz 1001 pts 40.7 MHz/ Span 407.0 MHz
2 Result Summary None
Tx1 (Ref) 200.000 MHz 23.85dBm
{ Tx Total 23.85dBm

» 30042022
Ready [N o e

23:06:02 30.04.2022

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.8 + 3.7 + 107 + 20log(1) — 104.8 = 49.7 (dB)

TEL : 886-3-327-0868 Page Number :A1- 6 of 6

FAX : 886-3-327-0855
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NR Band n261 Module A AGH+V (Beam ID:3+3 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 25.68 25.47
50 DFT-S | 16QAM 22.69 22.79
50 DFT-S | 640QAM 20.50 20.67
50 CP QPSK 22.46 22.21
100 DFT-S QPSK 25.92 25.32

Lowest | 100 DFT-S | 16QAM 22.93 22.48
100 DFT-S | 640QAM 20.12 20.57
100 CP QPSK 22.65 22.06
200 DFT-S QPSK 21.78 22.08
200 DFT-S | 16QAM 20.45 20.65
200 DFT-S | 64QAM 18.00 18.60
200 CP QPSK 20.02 20.23

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

NR Band n261 Module A AGH+V (Beam ID:3+3 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 25.79 25.88
50 DFT-S 16QAM 22.94 22.95
50 DFT-S | 64QAM 20.52 21.14
50 CP QPSK 21.87 22.61
100 DFT-S QPSK 24.86 25.26

Middle | 100 DFT-S | 16QAM 21.94 22.23
100 DFT-S 64QAM 19.10 20.35
100 CP QPSK 21.87 21.80
200 DFT-S QPSK 22.29 22.23
200 DFT-S | 16QAM 21.23 20.84
200 DFT-S | 64QAM 18.39 18.89
200 CP QPSK 20.67 20.36

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

TEL : 886-3-327-3456 Page Number :A2- 1 of 5
FAX : 886-3-328-4978
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NR Band n261 Module A AGH+V (Beam ID:3+3 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S | QPSK 26.66 26.72
50 DFT-S | 16QAM 23.74 23.79
50 DFT-S | 640QAM 21.38 21.89
50 CP QPSK 23.32 23.44
100 DFT-S QPSK 26.56 26.70

Highest| 100 DFT-S | 16QAM 2414 23.70
100 DFT-S | 640QAM 21.22 21.58
100 CP QPSK 23.83 23.45
200 DFT-S QPSK 22.34 22.38
200 DFT-S | 16QAM 21.35 20.93
200 DFT-S | 64QAM 18.06 18.93
200 CP QPSK 20.75 20.44

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

TEL : 886-3-327-3456 Page Number 1 A2- 2 of 5
FAX : 886-3-328-4978
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NR Band n261 Module A
EIRP Worst Case Plot
Highest Channel / 50MHz / QPSK / 10RB11 (Module A)

Ref Level 48.37 dBm Offset 44.20dB ® RBW 1 MHz SGL
- Att 0dB SWT 1.2ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
40 dBr
Tx1
30 dBmr
20 dBmr

/ \

0dBm
W

-10 dBm

-20 dBm \1\%‘\

-30 dBm —

0]

-40 dBm:
CF 28.325 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz]
2 Result Summary None
Tx1 (Ref) 50.000 MHz 26.72 dBm
1 Tx Total 26.72 dBm

» 10082022
Ready (NN o Ve

06:24:53 10.04.2022

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.3+2.7 + 107 + 20log(1) — 104.8 = 44.2 (dB)

TEL : 886-3-327-3456 Page Number 1 A2- 3 of 5
FAX : 886-3-328-4978
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NR Band n261 Module A
EIRP Worst Case Plot
Highest Channel / 100MHz / QPSK / 20RB22 (Module A)

Ref Level 48.37 dBm Offset 44.20dB ® RBW 1 MHz SGL
- Att 0dB SWT 1.2ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

40 dBrm

30 dBmr

20 dBmr

10 dBm \

0 dBm

-10 dBm : W\w
-20 dBm M/

_ . MW w%%

-40 dBm:
CF 28.3 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz]
2 Result Summary None
Tx1 (Ref) 100.000 MHz 26.70 dBm
1 Tx Total 26.70 dBm

» 10082022
Ready (NN gt eesih

06:36:11 10.04.2022

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.3+2.7 + 107 + 20log(1) — 104.8 = 44.2 (dB)

TEL : 886-3-327-3456 Page Number 1 A2- 4 of 5
FAX : 886-3-328-4978
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SPORTON LAB.

NR Band n261 Module A
EIRP Worst Case Plot
Highest Channel / 200MHz / QPSK / 22RB22 (Module A)

SGL

Count 100/100
@ 1Rm Avg

Ref Level 48.37 dBm Offset 44.20dB & RBW 1 MHz
Att 10dB SWT 1.63ms ® VBW 3MHz Mode Auto Sweep

1ACIR

40 dBm
T3l

30 dBm

20 dBm

10 dBm

|l |
— AN I m
o AN 7GRS J

20 - L7 s
-40 dBm
CF 28.25 GHz 1001 pts 40.7 MHz/ Span 407.0 MHz
2 Result Summary None

Tx1 (Ref) 200.000 MHz 22.38 dBm
{ Tx Total 22.38dBm

= 02052022
Ready (NN TE O 06.:08:00

06:04:00 02.05.2022

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.3+2.7 + 107 + 20log(1) — 104.8 = 44.2 (dB)

TEL : 886-3-327-3456 Page Number :A2- 5 of 5

FAX : 886-3-328-4978
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<Module B>
NR Band n260 Module B AGH+V (Beam ID:3+3 )
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 27.57 27.58
50 DFT-S | 16QAM 24.37 24.73
50 DFT-S | 64QAM 22.10 22.49
50 CP QPSK 2417 24.08
100 DFT-S QPSK 26.90 26.89
Lowest| 100 DFT-S | 16QAM 23.71 23.87
100 DFT-S | 64QAM 22.08 21.81
100 CP QPSK 23.31 23.45
200 DFT-S QPSK 22.05 23.20
200 DFT-S | 16QAM 20.11 20.32
200 DFT-S | 64QAM 17.29 18.21
200 CP QPSK 19.11 19.48

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

NR Band n260 Module B AGH+V (Beam ID:3+3 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 26.59 26.77
50 DFT-S 16QAM 23.67 23.83
50 DFT-S | 64QAM 21.01 21.38
50 CP QPSK 22.84 23.28
100 DFT-S QPSK 25.88 26.84

Middle | 100 DFT-S | 16QAM 23.93 23.75
100 DFT-S | 64QAM 20.81 21.52
100 CP QPSK 23.11 23.12
200 DFT-S QPSK 23.20 23.06
200 DFT-S | 16QAM 20.57 19.88
200 DFT-S | 64QAM 17.50 17.78
200 CP QPSK 19.85 19.69

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

TEL : 886-3-327-3456 Page Number :A3- 1 of 5
FAX : 886-3-328-4978
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NR Band n260 Module B AGH+V (Beam ID:3+3 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S | QPSK 25.09 25.21
50 DFT-S | 16QAM 22.23 22.11
50 DFT-S | 640QAM 19.76 20.29
50 CP QPSK 21.49 21.78
100 DFT-S QPSK 25.51 25.61

Highest| 100 DFT-S | 16QAM 22.68 22.53
100 DFT-S | 640QAM 19.73 20.42
100 CP QPSK 21.75 22.16
200 DFT-S QPSK 22.53 22.40
200 DFT-S | 16QAM 19.53 19.31
200 DFT-S | 64QAM 16.59 17.27
200 CP QPSK 19.22 19.20

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

TEL : 886-3-327-3456 Page Number 1 A3- 2 of 5
FAX : 886-3-328-4978
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NR Band n260 Module B
EIRP Worst Case Plot
Lowest Channel / 50MHz / QPSK / 10RB11 (Module B)

Ref Level 49.90 dBm Offset 49.70 dB ® RBW 1 MHz SGL
- Att 0dB SWT 1.2ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
40 dBIII Tl
30 dBm
20 dBrm

10 dBm

0 dBm / \
-10 dBm / \
-20 dBm o] M\‘""
30 dBm f

NI M%
R P B o s aogrti]
‘40 dBIII
CF 37.025 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz]
2 Result Summary None
Tx1 (Ref) 50.000 MHz 27.58 dBm
1 Tx Total 27.58 dBm

» 09042022
Ready (NN o e

15:41:23 09.04.2022

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.8 + 3.7 + 107 + 20log(1) — 104.8 = 49.7 (dB)

TEL : 886-3-327-3456 Page Number : A3- 3 of 5
FAX : 886-3-328-4978
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NR Band n260 Module B
EIRP Worst Case Plot
Lowest Channel / 100MHz / QPSK / 1RB22 (Module B)

Ref Level 49.40 dBm Offset 49.70 dB ® RBW 1 MHz SGL
- Att 0dB SWT 1.2ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
40 dBIII TH1
30 dBmm

i
i
R
[
RN

’30 dBIII M
MWMMWWMWMMMWM
-40 dBm
CF 37.05 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz]
2 Result Summary None
Tx1 (Ref) 100.000 MHz 26.90 dBm
1 Tx Total 26.90 dBm

» 09042022
Ready (NN o i

16:20:14 09.04.2022

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.8 + 3.7 + 107 + 20log(1) — 104.8 = 49.7 (dB)

TEL : 886-3-327-3456 Page Number 1 A3- 4 of 5
FAX : 886-3-328-4978
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SPORTON LAB.

NR Band n260 Module B
EIRP Worst Case Plot
Low Channel / 200MHz / QPSK / 20RB22 (Module B)

SGL

Count 100/100
@ 1Rm Avg

Ref Level 49.40 dBm Offset 49.70 dB ® RBW 1 MHz
Att 5dB SWT 1.63ms ® VBW 3MHz Mode Auto Sweep

1ACR

40 dBm T

30 dBm

20 dBmy

10 dBm

L i

- A I
T e e

| 30.dBm S— T [ oty
-40 dBm
CF37.1 GHz 1001 pts 40.7 MHz/ Span 407.0 MHz]
2 Result Summary None
Tx1 (Ref) 200.000 MHz 23.20 dBm
1 Tx Total 23.20 dBm

» 03052022
Ready (NN o hEar

02:37:04 03.05.2022

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.8 + 3.7 + 107 + 20log(1) — 104.8 = 49.7 (dB)

TEL : 886-3-327-3456 Page Number 1 A3- 5 of 5

FAX : 886-3-328-4978
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NR Band n261 Module B AGH+V (Beam ID:3+3 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 26.49 26.34
50 DFT-S | 16QAM 23.37 23.55
50 DFT-S | 640QAM 21.08 21.40
50 CP QPSK 23.14 23.02
100 DFT-S QPSK 25.09 25.02

Lowest| 100 DFT-S | 16QAM 22.38 21.98
100 DFT-S | 640QAM 19.29 19.88
100 CP QPSK 22.04 21.73
200 DFT-S QPSK 22.02 22.19
200 DFT-S | 16QAM 19.40 19.18
200 DFT-S | 64QAM 16.35 17.06
200 CP QPSK 19.06 18.85

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

NR Band n261 Module B AGH+V (Beam ID:3+3 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 25.78 2543
50 DFT-S 16QAM 22.76 22.51
50 DFT-S | 64QAM 20.50 20.90
50 CP QPSK 22.45 22.53
100 DFT-S QPSK 25.16 25.41

Middle | 100 DFT-S | 16QAM 21.93 22.43
100 DFT-S | 64QAM 19.56 20.52
100 CP QPSK 21.80 22.12
200 DFT-S QPSK 22.36 22.39
200 DFT-S | 16QAM 20.18 19.79
200 DFT-S | 64QAM 17.50 17.67
200 CP QPSK 19.46 19.12

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

TEL : 886-3-327-3456 Page Number :Ad- 1 of 5
FAX : 886-3-328-4978
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NR Band n261 Module B AGH+V (Beam ID:3+3 )
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S | QPSK 25.33 25.32
50 DFT-S | 16QAM 22.59 22.42
50 DFT-S | 640QAM 20.14 20.43
50 CP QPSK 22.11 22.02
100 DFT-S QPSK 24.77 24.83

Highest| 100 DFT-S | 16QAM 21.68 21.92
100 DFT-S | 640QAM 18.80 19.82
100 CP QPSK 21.66 21.54
200 DFT-S QPSK 21.72 22.09
200 DFT-S | 16QAM 20.00 19.63
200 DFT-S | 64QAM 18.17 17.96
200 CP QPSK 18.99 18.88

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

TEL : 886-3-327-3456 Page Number 1 Ad- 2 of 5
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report

No. : FG102843-05M

NR Band n261 Module B
EIRP Worst Case Plot

Lowest Channel / 50MHz / QPSK / 1RB11 (Module B)

Ref Level 4837 dBm Offset 44.20dB ® RBW 1 MHz

SGL

- Att 0dB SWT 1.2ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACR @ 1Rm Avg
40 dBrm
TH
30 dBmr
20 dBmr /ﬂ\
10 dBm / \
0 dBm .ﬂ/ N’\
-10 dBm V\/L
-20 dBm /JJJ w \
-30 dBm
-40 dBm
CF 27.525 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz|
2 Result Summary None
Tx1 (Ref) 50.000 MHz 26.49 dBm
1 Tx Total 26.49 dBm
o m— A
20:57:04 10.04.2022
Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.3 + 2.7 + 107 + 20log(1) — 104.8 = 44.2 (dB)
TEL : 886-3-327-3456 Page Number : Ad- 3 of 5

FAX : 886-3-328-4978



ssanroncas. FCC RADIO TEST REPORT Report No. : FG102843-05M

NR Band n261 Module B
EIRP Worst Case Plot
Middle Channel / 100MHz / QPSK / 20RB22 (Module B)

Ref Level 4837 dBm Offset 44.20dB ® RBW 1 MHz

SGL
- Att 0dB SWT 1.2ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR

@ 1Rm Avg

40 dBrm

30 dBmr

20 dBmr

B Pt b A A,
10 dBm

| \
| |

o M ””v\w\

k] Mo

b s i it e b AU e P i)
R
(O ——
CF 27.925 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz]
2 Result Summary None
Tx1 (Ref) 100.000 MHz 25.41 dBm
1 Tx Total 25.41 dBm

Ready _ LR 10.04.2022

21:35:38
21:35:38 10.04.2022

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.3+2.7 + 107 + 20log(1) — 104.8 = 44.2 (dB)

TEL : 886-3-327-3456

Page Number 1 Ad- 4 of 5
FAX : 886-3-328-4978



es FCC RADIO TEST REPORT Report No. : FG102843-05M

SPORTON LAB.

NR Band n261 Module B
EIRP Worst Case Plot
Middle Channel / 200MHz / QPSK / 22RB22 (Module B)

SGL

Count 100/100
@ 1Rm Avg

Ref Level 48.37 dBm Offset 44.20dB & RBW 1 MHz
Att 10dB SWT 1.63ms ® VBW 3MHz Mode Auto Sweep
1ACLR

40 dBm

30 dBm

20 dBm

10 dBm

- 1|
- I 1 JT | w
i A N o |

-30dB
Bm %Mw
-40 dBm
CF 27.925 GHz 1001 pts 40.7 MHz/ Span 407.0 MHz
2 Result Summary None
Tx1 (Ref) 200.000 MHz 22.39 dBm

{ Tx Total 22.39 dBm

= 04052022
Ready (NN TE O ooa2

00:32:13 04.05.2022

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.3+2.7 + 107 + 20log(1) — 104.8 = 44.2 (dB)

TEL : 886-3-327-3456 Page Number 1 Ad4- 5 of 5

FAX : 886-3-328-4978



SPORTON LAB. FCC RADIO TEST REPORT Report NO. . FG102843'05M

NR Band n260 Module A AGH+V

Occupied Bandwidth

Mode DFT-s-OFDM Module A NR Band n260 : 99%0OBW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK | 16QAM 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM

Lowest CH 46.07 | 46.25 | 46.07 | 91.26 | 91.31 | 91.41 | 189.73 | 190.47 | 190.03
Middle CH 46.04 | 46.22 | 46.34 | 91.82 | 91.74 | 91.40 | 191.19 | 191.28 | 190.58
Highest CH 46.14 | 46.20 | 46.08 | 91.87 | 91.83 | 91.64 | 190.50 | 189.97 | 189.82

Mode CP-OFDM Module A NR Band n260 : 99%OBW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK QPSK QPSK
Lowest CH 46.17 94.67 193.03
Middle CH 46.54 94.76 194.99
Highest CH 46.96 94.95 194.96
TEL : 886-3-327-0868 Page Number 1 A5- 1 of 34

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05M

DFT-s-OFDM Module A

NR Band n260

Lowest Channel / 50MHz / QPSK

Lowest Channel / 50MHz / 16QAM

Offset 470,08 = REW 1 MHz

Ref Level 39.90 dBm

Reflevel 3990 dBm  Offset 4970 0B = REW | Mz

st Q08 = SWT_1.2ms = VBW 3wtz Mode Auto Sweep e Q08 = SWT_1.2ms = VBW 3wtz Mode Auto Sweep
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il 1 37001906 6 GHz 1263 diim G B Gentrod 17,04 944812 Gz il 1 370013201 GHz 1205 diim G B Gentrod 37.04948 632 Gz
n i 37,047 983 GHz 1283 b Occ Bu Freq Offset 55187 662 766 bz n i 37.048075 GHz 1.4 dben Occ Bu Freq Offset 50367336 752 bz
PR
[ T

e
Measuring T

22:42:14 08.04.2022

22:41:02 08.04.2022

Middle Channel / 50MHz /| QPSK

Middle Channel / 50MHz / 16QAM

Reflevel 3990 aBm  Offses 4970 0B = REW 1 Mz

Offset 497048 = REW 1 Miz
1.2 s = VBW 3 Mz Mode Auto Sweep

Ref Level 39.90 dien
art

000 = SWT

are Q0 = SWT12ms = VBW 3 itz Mode Auto Sweep
i Occupied Bandwidth
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|G 385 Gz 7001 pts 0.0 M/ Span 100.0 Wiz | | |G 38,5 Ghz 7001 pts 0.0 M/ Span 100.0 Mz
[Zarer Table

M1 1 38.49001 GHz 18.83 dBm ‘Oce Bw 46.042017212 MHz M1 1 38.51499 GHz 17.11 dBm ‘Oce Bw 46.229492 189 MHz

m 1 384768542 GHz 1355 B Oce B Centroid m 384768365 GHz 1227 B Oce B Centroid 33,453 951325 Ghz

b} i 385229362 GHz 12.36 dbn Occ B Freq Offset he) i 38523066 1 Gz 10,03 dben Occ B Freq Offset 8675 261 337 khz

s

02:31:57 09.04.2022

©02:32:14 09.04.2022

Highest Channel / 50MHz / QPSK

Highest Channel / 50MHz / 16QAM

Offset 497048 = REW 1 Miz
1.2 s ® VBW 3Nz Mode Auto Sweep

Ref Level 39.90 dien
art 001 = SWT

Offset 497048 = REW 1 Miz
1.2 s ® VBW 3Nz Mode Auto Sweep

Ref Level 39.90 dien
art 001 = SWT

i Mt e ] I Ty Lo
} 1 i \
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e — e [ — —
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T2 1 39,598 048 6 GHz. 10.74 dBery Occ Bw Freq Offset T2 1 399980173 GHz. 3,50 dBm Occ Bw Freq Offset -§7.427 172 028 kHz

22:05:01 22.04.2022

22:04:10 22,04.2022

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05M

DFT-s-OFDM Module A

NR Band n260

Lowest Channel / 50MHz /| 64QAM

Lowest Channel / 100MHz / QPSK

Ref Level

39900Bm  Offset 4970 08 = RSW 1 MHz

Refleved 3990 d8m  Offsct 437008 = REW 1 WAz
st Q08 = SWT_1.2ms = VBW 3wtz Mode Auto Sweep e Q08 = SWT_1.2ms = VBW 3wtz Mode Auto Sweep
1 Occupied Bandwidih 1 Occupied Bandwidth
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PR T
s DNMEED o 0 s ENMEEN & T
22:35:55 08.04.2022 00:51:53 09.04.2022
Reflovel 3090 dBm  Offset 45,70 dB = REW 1 Wiz

RefLovel 90 dm  Offet 437008 = REW 1 Wiz
At 008 = SWT 1.2ms ® VBW 3 miz  Mode Auto Sweep An 008 = SWT 1.2ms ® VBW 3 miz  Mode Auto Sweep
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12 1 385232168 GHz 7.25 dbm Occ Bw Freq Offset 45316 907 043 khz T2 1 38.544 47 GHz 12.25 dben Occ Bw Freq Offset -1.442083 571 MHz
w0 0

©02:32:25 09.04.2022

o3

19:20 09.04.2022

Highest Channel / 50MHz / 64QAM

Highest Channel / 100MHz / QPSK

Reflevel 3990 aBm  Offses 4970 0B = REW 1 Mz

Ref Level 39.90 dien
art

Offset 497048 = REW 1 Miz
1.2 s ® VBW 3Nz Mode Auto Sweep

0.0m = SWT

At 008 = SWT 1.2ms ® VBW 3 miz  Mode Auto Sweep
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M1 1 39.99118 GHz 13.91 dBm Oce Bw 46.080 397 65 MHz M1 1 39.98716 GHz 13.66 dBm Oce Bw 91.879864 973 MHz
n 1 595519651 GHr 720 dbm Orc bw Centroid 35975005 767 G n 1 39307559 Gz 1030 d8m Orc bw Centroid 59545 498 763 Ghr
T2 1 39.998 0455 GHz 5.13 dBen Occ Bw Freq Offset 5.266726 868 kiz T2 1 33.934 439 GHz 11.25 dbn Occ Bw Freq Offset -1.501237 188 MHz
s O

22:03:18 22.04.2022

23:09:50 22.04.2022

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05M

DFT-s-OFDM Module A

NR Band

n260

Lowest Channel / 100MHz / 16QAM

Lowest Channel / 100MHz / 64QAM

Ref Level 39.90 dBm

Offset 470,08 = REW 1 MHz

Reflevel 930 dm Offet 497008 = REW 1 Mz
Ar 008 = SWT 1.2ms = VBW 3 mMiz  Mode Auto Sweep At 008 = SWT 1.2ms = VBW 3 mMiz  Mode Auto Sweep
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©0:39:22 09.04.2022

©0:03:03 09.04.2022

Middle Channel / 100MHz / 16QAM

Middle Channel / 100MHz / 64QAM

Reflevel 3990 aBm  Offses 4970 0B = REW 1 Mz

Offset 497048 = REW 1 Miz
1.2 s = VBW 3 Mz Mode Auto Sweep

Ref Level 39.90 dien
art 001 = SWT
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©3:19:32 09.04.2022

©03:19:46 09.04.2022

Highest Channel / 100MHz / 16QAM

Highest Channel / 100MHz / 64QAM

Reflevel 3990 aBm  Offses 4970 0B = REW 1 Mz

Offset 497048 = REW 1 Miz
1.2 s ® VBW 3Nz Mode Auto Sweep
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23:05:04 22.04.2022

23:08:17 22.04.2022
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e% FCC RADIO TEST REPORT Report No. : FG102843-05M

SPORTON LAB.

DFT-s-OFDM Module A

NR Band n260

Lowest Channel / 200MHz / QPSK Lowest Channel / 200MHz / 16QAM

Refleved 2990 d8m  Offset 437008 = REW 1 WAz Refleved 2990 d8m  Offset 437008 = REW 1 WAz
st Q08 = SWT_15ms = VBW 3wtz Mode AutoSweep e Q08 = SWT_15ms = VBW 3wtz Mode AutoSweep
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Middle Channel / 200MHz / QPSK Middle Channel / 200MHz / 16QAM

Reflevel 2990 a8m  Offses 4970 0B = REW 1 Mz
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©1:30:12 01,05.2022

Highest Channel / 200MHz / 16QAM

©1:29:02 01.05.2022

Highest Channel / 200MHz / QPSK
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TEL : 886-3-327-0868 Page Number 1 A5- 5 of 34
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swanranas. FCC RADIO TEST REPORT Report No. : FG102843-05M

DFT-s-OFDM Module A

NR Band n260

Lowest Channel / 200MHz / 64QAM

Reflevel 2990 a8 Offset 43705 = REW 1 Mz
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Highest Channel / 200MHz / 64QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05M

CP-OFDM Module A

NR Band n260

Lowest Channel / 50MHz /| QPSK

Lowest Channel / 100MHz / QPSK
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ee FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG102843-05M

CP-OFDM Module A

NR Band n260

Lowest Channel / 200MHz / QPSK

Reflevel 2990 a8 Offset 43705 = REW 1 Mz
At 08 & SWT 15 ms & VBW 3 MHz _Mode Auto Sween
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05M

Radiated Out of Band Emissions

Mode DFT-s-OFDM Module A NR Band n260 : BE (dBm) 1 RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK [16QAM|64QAM| QPSK |16QAM 64QAM| QPSK 16QAM 64QAM
Low | 0~10%0OB | =-5 | -534 | -593 | -7.97 | -10.89 | -8.91 | -14.38 | -13.36 | -10.94 | -15.31
CH | >10%0B |<-13 -22.53 | -24.47 | -26.50 | -32.89 | -33.14 | -33.41 | -16.14 | -16.20 | -21.55
High | 0~10%0B | =-5 -6.77 | -9.35 | -10.74 | -11.20 | -13.21 | -15.96 | -18.26 | -20.76 | -22.85
CH | >10%0B |<-13 -21.33 | -22.94 | -25.30 | -32.02 | -32.74 | -32.59 | -14.51 | -18.26 | -22.33
Result Compliance
Mode CP-OFDM Module A NR Band n260 : BE (dBm) 1 RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK QPSK QPSK
Low | 0~10%0B | =-5 -7.65 -11.20 -14.02
CH >10%0B | =-13 -24.39 -33.53 -15.82
High | 0~10%0B | =-5 -9.06 -14.39 -18.48
CH >10%0B | =-13 -24.18 -32.64 -13.63
Result Compliance
Mode DFT-s-OFDM Module A NR Band n260 : BE (dBm) Full RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK |[16QAM|64QAM QPSK [16QAM 64QAM QPSK [16QAM 64QAM
Low | 0~10%0B | =-5 | -16.52 | -19.05 | -19.62 | -21.31 | -22.02 | -24.47 | -21.49 | -22.82 | -25.99
CH | >10%0B |=<-13 -23.80 | -26.49 | -29.51 | -27.42 | -29.13 | -31.26 | -26.13 | -28.19 | -32.19
High | 0~10%0B | =-5 -14.78 | -17.81 | -20.14 | -19.98 | -23.57 | -26.81 | -25.43 | -29.55 | -33.13
CH | >10%0B |=<-13 -18.57 | -21.80 | -26.00 | -22.78 | -25.74 | -29.10 | -17.21 | -20.45 | -24.07
Result Compliance
Mode CP-OFDM Module A NR Band n260 : BE (dBm) Full RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK QPSK QPSK
Low | 0~10%0B | <-5 -16.91 -22.02 -22.99
CH >10%0B | =-13 -22.25 -25.77 -26.34
High | 0~10%0B | =-5 -14.52 -19.20 -19.83
CH | >10%0B |=<-13 -17.33 -21.98 -15.65
Result Compliance
TEL : 886-3-327-0868 Page Number 1 A5- 9 of 34

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05M

DFT-s-OFDM Module A

NR Band n260 / 50MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

N e Ty — saL Ref Level 4098 dBm  Offset 4970 dB Mode Auto Sweep s6L
Caunt 100/100 Sy
1 Spurious Emissions
Tt Chvex) T
Line _SPUR|OUS_LINE_ABS_DJ2 Line _SPUROUS LINE_ABS_D2
30 .
0 f
10 dBrr T T }
0 ‘ 0 dBr
20 | - 20 |
|30 " 30 dgm JJ ‘ ll
A - W I
7 -ty
40 dBmv T 40 dbs
-50 50
CF 38.5 GHz 40005 pts 400.0 MHz/ CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36500 GHz 36995 Ghz 1,000 MiHz 3651101 GHz 9.53 dB 36.995 GHz 1.000 MHz 3651596 GHz -36.25 dBm -23.25dB
36,995 GHz 37.000 GHz 1.000 MHz 36.99995 GHz 34 dB 37.000 GHz 1.000 MHz 36.995 66 GHz -37.51 dBm -3251dB
37.000 GHz 40.000 GHz 1.000 MHz 37.00267 GHz 22.45 dBm -71.55 dB 40000 GHz 1.000 MHz 39.99714 GHz 21.55 dBm -78.45 dB
40.000 GHz 40.005 GHz 1,000 MHz 40.00329 GHz -34.43 dBm -29.43 db 40.000 GHz 40.005 GHz 1.000 WHz 30.00003 GHz -6.77 dBm 177dB
40.005 GHe 10500 GHz 1,000 MHz 40.489 98 GHz -34.50 dBm -21.59 dB 40.005 GHa 40500 GHe 1,000 Mz 40.48874 GHz 2133 dBm 83348
- o oo T
ey W e oy N s U
22:31:06 08.04.2022 21:54:32 22.04.2022

NR Band n260 /

50MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

- =
.
Count 100/100

Ref Level 4098 dBm  Ofset 4970 48 Mode Auto Sweep

Ref Level 40,05 dBm  Offset 43,70 4B

Mode Auto Sweep

 SPUR|OUS_LINE_ABS_od2 Line _SPUR|OUS_LINE_ABS_0{2
30 &
20 |
| 10 dBrmv }
[ ‘ 0 dis
rumpons e sedone P — |
-20 [ -20
T I
|30 i 30 dBm
J 1 . \
40 dbmr- T 40 iy
50 50
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz | | |CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36,500 GHz 36,995 GHz 1000 Miz 36.51126 GHz -24.47 dBm -11.47 dB 36,500 GHz 36.995 GHz 1.000 MHz 36.51472 GHz -36.13 dBm 23.13dB
36.995 GHz 7.000 GHz 1,000 MHz 36 GHz 593d8m -0.93 d& 36,995 GHe 37.000 GHz 1000 MHz 36.99701 GHz 37.54 dBm 3254 dB
37.000 GHz 40.000 GHz 1.000 MHz 37.00267 GHz 20.63 dBm -79.37 dB 37.000 GHz 40.000 GHz 1.000 MHz 3999742 GHz 19.85 dBm -80.15 dB
40,000 6Hz 40.005 GHz 1.000 Mz 40.004 88 GHz -34.42 dBm -29.42dB 40,000 GHz 20005 GHz 1,000 MHz 0.00000 GHz -9.35 dBm 43548
40.005 GHz 40500 Gz 1,000 Mz 40.49221 GHz -34.60dBm -21.60 &8 40.005 GHz 40500 GHz 1.000 Wz 40.48899 GHz -22.94 dBm 9.94 dB.
o D 5 e DN 5
22:37:45 08.04.2022 21:57:00 22.04.2022

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 A5- 10 of 34



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05M

DFT-s-OFDM Module A

NR Band n260 /

50MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

N e Ty — saL Ref Level 4098 dBm  Offset 4970 dB Mode Auto Sweep s6L
Caunt 100/100 Sy
1 Spurious Emissions
Tt Chvex) T
Line _SPUR|OUS_LINE_ABS_DQ2 Line _SPUR|OUS_LINE_ABS_D02
30 .
20
10 dBrr }
0 0 dBr
-20 ‘ -20
30 } | | 30 dBm 4 | L_
L D! .
40 dBrmv 40 dis
-50 50
CF 38.5 GHz 40005 pts 400.0 MHz/ CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36500 GHz 36995 Ghz 1,000 MiHz 3651101 GHz dBm -13.50 dB 36.995 GHz 1.000 MHz 3650903 GHz -36.26 dBm 23.26dB.
36,995 GHz 37.000 GHz 1.000 MHz 36.99999 GHz dBm -2.97 dB 37.000 GHz 1.000 MHz 36.99956 GHz -37.49 dBm 2.49 d
37.000 GHz 40.000 GHz 1.000 MHz 37.00248 GHz dBm -81.70 dB 40000 GHz 1.000 MHz 39.99714 GHz 17.43 dBm -82.57 dB
40.000 GHz 40.005 GHz 1,000 MHz 40.00029 GHz -34.45dBm -29.45 db 40.000 GHz 40.005 GHz 1.000 WHz 40.00000 GHz 1074 dBm 574
40.005 GHe 10500 GHz 1,000 MHz 40.48157 GHz -34.54 dBm -21.54 dB 40.005 GHa 40500 GHe 1,000 Mz 40.48874 GHz 2530 dBm 123048
— s o oto T
~ Immm L= vy & e
22:38:41 08.04.2022 22:01:41 22.04.2022

NR Band n260 /

100MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Ref Level 49,40 dBm  Offset 43,70 4B Mode Auto Sweep

RefLevel 40,40 dBm  Offset 49,7048 Mode Auto Sweep saL
Count 100/100
1 Spurious Emissions 1 Awg
Limit Ches} ec
Line _SPUR|OUS_LINE_ABS_02 lous_ume_nss_ogz
0
30
20
10
o 0.dBs
SPURIOUS HNE ABS 002 SPURIOUS HNE RS
20 i A l 20 i
| | N
30 dBrmr -J T 30 dis N I
a0 40
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0GHz | | |CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summa
36,500 GHz 36.990 GHe 1,000 MHz 36.98792 GHz -32.89 dBm -19.89 dB 36,500 GHz 36900 GHz 1.000 MH: 36.507 22 GHz 33.80 dBm -20.80 dB.
36.990 Gz 37.000 Ghz 1.000 Mz 36.99997 GHz -10.89 dBm -5.89 dB 36,990 GHz 37.000 GHz 1.000 MHz 36.99003 GHz 34.70 dBm -29.70 dB.
37.000 GHz 40.000 GHz 1000 MHz 37.00314 GHz 22.49dBm -77.51 dB 37.000 GHz 40.000 GHz 1.000 Mz 39.99667 GHz 20.99 dBm -79.01 di
40,000 6Hz 0.010 6Hz 1.000 Mz 3000240 GHz -33.16 dBm 2816 dB 30,000 GHz 20010 GHz 1,000 MHz .00007 GHz 11.20 dBm 5.20dB
40.010GHz 40500 Gz 1,000 Mz 047955 GHz -32.83 dBm -13.03 & 40.010 GHz 40500 GHz 1.000 MHz 40.01012 GHz -32.02 dBm -19.02 4B
eady o s -
weo R 7 [
23:47:18 08.04.2022 23:00:44 22.04.2022
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swanranas. FCC RADIO TEST REPORT

Report No. : FG102843-05M

DFT-s-OFDM Module A

NR Band n260 / 100MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

N e a0 - saL Ref Level 49,40 dBm  Offset 49.70 dB Mode Auto Sweep seL
Caunt 100/100 Sy
1 Spurlous Emissions 1 1 Spurious Emissions
- Limit Ched 55
Line _SPUR|oUS,_LINE_ABS_D2 Line _SPUR|OUS_LINE_A85_0f2
40
30
20
10
0 0dbs
SPURIOUS_LINE_ABS 002 SPURIOUS_LINE 485
20 dBimr { . 20 s i
30 dB L.|_ P i B i ‘ | Il
el J o, A 2 R — Al NS,
-40 -40
CF 38.5 GHz 40005 pts 400.0 MHz/ CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36500 GHz 36.990 Gz 1,000 MiHz 36.8792 GHz -33.14dBm -20.14d8 36.500 GHz 36.990 GHz 1.000 MHz 36.50551 GHz -33.68 dBm -20.68 dB.
36,990 GHz 37.000 GHz 1.000 MHz 36.99999 GHz .91 dBm -3.91 dB 36,990 GHz 37.000 GHz 1.000 MHz 36.99157 GHz -34.89 dBm -29.89 dB
37,000 GHz 40.000 Gz 1.000 Mz 37.00295 GHz . -19.25 dB 37.000 GHz 40000 GHz 1.000 Mk 39.99648 GHz 19.03 dBm .97 dB
40,000 GHz 40.010GHz 1,000 MiHz 40.00434 GHz -33.08 dBm -28.08d8 40.000 GHz 0,010 6Hz 1.000 MHz 40.00012 GHz 41321 dBm 821dB
40.010 6Hz 10,500 GHz 1.000 Mz 40.45262 GHz -32.96 dBm -19.96 dB 40010 o 40500t 1,000 Mz 40.01159 GHz 3278 dBm 1974 dB
E— - oo e
v EEEE AU ey U0

23:50:28 08.04.2022

23:01:33 22.04.2022

NR Band n260 /

100MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Ref Level 49,40 dBm  Offset 43,70 4B Mode Auto Sweep

Reflevel $0.40dBm  Offset 49.70 38 Mode Auto Sweep saL
Count 100/100

1 Spurious Emissions 1 Awg

Limit Che ec

Line _SPUR|oUS_LINE_ABS_02 lous_une_nss_of2
w0
30
0

10

o 0.dBs

SPURIOUS HNE ABS 007

GRS HME ABS

20 dBme 20
| ‘ 1]
30 dBrmr 30 dir
- \ e o ek S = in) el
0 40
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0GHz | | |CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz
2 Result Summoar 2 Result Summar
36,500 6Hz 36,990 GHz 1,000 MHz 36.50282 GHz -33.41 dBm -2041 dB 36,500 GHz 36900 GHz 1.000 MH: 36.50331 GHz 33.58 dBm 20.58 dB.
36.990 GHz 37,000 GHz 1.000 Mz 36.99994 GHz 14.38d8m ;3.38dB 36,990 GHz 37.000 GHe 1,000 Wbz 36.99055 GHz 34,62 dBm 29,62 d
37.000 GHz 40.000 GHz 1,000 MHz 37.00277 GHz 18.28dBm -81.72 dB 37.000 GHz 40.000 GHz 1.000 MHz 39.99667 GHz 16.79 dBm -83.21dB
40,000 6Hz 0.010 6Hz 1.000 Mz 30.00507 GHz 3326 dBm -28.26 dB 40,000 GHz 20010 GHz 1,000 MHz 40.00009 GHz 15.96 dBm 10.56 dB
40.010 GHz 40500 Gz 1.000 Mz 40.49718 GHz -32.99 dBm -13.99 &8 40.010 GHz 40500 GHz 1.000 MHz 40.01380 GHz -32.59 dBm -19.59 4B
ety D ey S U0

00:01:56 09.04.2022

23:03:41 22.04.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05M

DFT-s-OFDM Module A

NR Band n260 / 200MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Ref Level 2090 dBm  Offset 49,70 d8

- saL Ref Level 29.90 dBm  Offset 49.70 dB Made Auto Sweep seL
Caunt 100/100 Sy
el
- Limit Ched 55
Line _SPUR|0US,_LINE_ABS_Dd2 Line _SPUR|OUS_LINE_A85_0f2
20dBm 20 dBnr T
10
0 a
10 di T 10 dBm +
SPURIOUS_LINE ABS 002 SPURIOUS_LINE ABS
— 20 dbr | |
E 1 l‘ L - 30 de ! | | |
L LU O L NIRRT S SR
£
-50 50 dBmv
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CF 38.5 GHz 40005 pts 400.0 MHz/ CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36500 GHz 36.980 Gz 1,000 MiHz 36.90312 GHz -16.14 dBm 3.14 dB 36.500 GHz 36.980 GHz 1.000 MHz 3656537 GHz -36.64 dBm 23,64 dB.
36.980 GHz 37.000 GHz 1.000 MHz 36.99995 GHz 13.36 dBm 8.36 dB 36.980 GHz 37.000 GHz 1.000 MHz 36.99075 GHz 37.90 dBm 2.90 d
37.000 GHz 40.000 GHz 1.000 MHz 37.00323 GHz 19.69 dBm -80.31 dB 37.000 GHz 40.000 GHz 1.000 MHz 39.896 64 GHz 17.74 dBm -82.26 dB
40.000 GHz 40.020 GHz 1,000 MHz 40.00081 GHz -34.77dBm -B.77d8 40.000 GHz 40020 GHz 1.000 MHz 40.00006 GHz 18.26 dBm 13.26 dB
40.020 6Hz 10,500 GHz 1.000 Mz 40.48285 GHz -34.93 dBm -21.93 dB 40,020 Ot 40500 ot 1,000 Mz 40.09638 GHz 1451 dBm 1518
e ey N S U
23:11:04 30.04.2022 05:54:35 01.05.2022
- | e |
RefLevel 2090dBm  OMset 49,70 8 Meode Auto Sweep s6L Ref Lewel 29,90 dBm  Offset 43,70 dB Mode Auto Sweep s6L
Count 100/100
Limi = - el
Line _SPUR|oUS,_LINE_ABS_02 Line _SPUR|OUS_LINE_A85_0{2
20 dBm T 20 dBnr
10
0 0
10 dBr T -10 dBmy T
SPURIOUS_LINE_ABS 00; SPURIOUS_LINE_ABS_002
[ 20 db t t
2 | , o [ ] | | ||
| \_JL WA m, oL IR ol Lo
-40 Jﬂasn
-50 50 dBa
-60 60 dbr
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz | | |CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36500 6Hz 36,580 GHz 1.000 Mz 36.90312 GHz -16.20dBm 3.20dB 36,500 GHz 36,980 GHe 1.000 MH 36,531 06 GHz '36.50 dBm -23.50dB.
36.980 GHz 37.000 Gz 1,000 MHz 36.99980 GHz 1094 dBm 5.94 dB 36,980 GHz 37.000 Gz 1000 MHz 36.99546 GHz 37.95 dBm 32.95dB.
37.000 GHz 40,000 GHe 1.000 Mz 37.00295 GHz 18.04 dBm -81.95 dB 37.000 GHz 40.000 GHz 1.000 MHz 39.89683 GHz 17.09 dBm -8291d8
40,000 GHz 0,020 6Hz 1,000 MHz 40.00506 GHz -34.60 dBm -29.60 dB 40,000 GHz 20020 Gz 1,000 MHz 30.00004 GHz 20.76 dBm 15.76 dB
40.020 GHz 40500 Gz 1,000 Mz M0.89772 GHz -34.83 dBm witil ] 40.020 GHz 40500 GHz 1.000 MHz 40.46198 GHz -18.26 dBm 5.26 dB.
O R N
23:16:04 30.04.2022 05:55:16 01.05.2022
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swanranas. FCC RADIO TEST REPORT

Report No. : FG102843-05M

DFT-s-OFDM Module A

NR Band n260 / 200MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

N T - saL Ref Level 29.90 dBm  Offset 49.70 dB Mode Auto Sweep seL
Caunt 100/100 Sy
1 Spurious Emissions 14ug _[JJj1 Spurious Emistions
u Limin Check 55
Line _SPUR|OUS_LINE_ABS_042 ine _SPUR|OUS_LINE_ABS_DG2
20 dBm: T T
10
0 o ‘
10 diis T 10 dBar T ‘
SPURIOUS_LINE ABS 002 SPURIOUS_LINE_ABS_002
B 1 -20 dis
30 } | ' I I 30 de ! i L w; JI__l
" k. - S T W 1 " )
W Bz
-50 50 dBmv
-60 60 dis
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36500 GHz 36.980 Gz 1,000 MiHz 36.90288 GHz -21.55dBm 435dB 36.500 GHz 36.980 GHz 1.000 MHz 36.581 86 GHz -36.60 dBm -23.60 dB.
36.980 GHz 37.000 GHz 1.000 MHz 36.999 85 GHz -15.31 dBm -10.31 dB 36,980 GHz 37.000 GHz 1.000 MHz 36.98201 GHz -37.73 dBm -3273dB
37.000 GHz 40.000 GHz 1.000 MHz 37.00295 GHz 16.78 dBm -83.22 dB 37.000 GHz 40.000 GHz 1.000 MHz 39.89693 GHz 15.02 dBm -84.98 dB
40.000 GHz 40.020 GHz 1,000 MHz 40.00982 GHz -34.85 dBm 186 d8 40.000 GHz 30.020 GHz 1.000 MHz 30,000 20 GHz -22.85 dBm -1785dB
40.020 6Hz 10,500 GHz 1.000 Mz 40.46726 GHz -34.81 dBm -21.81 dB 40,020 Ot 40500 ot 1,000 Mz 40.461 98 GHz 233 dBm 9338

T

23:25:26 30.04.2022 05:56:15 01.085.2022

e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05M

CP-OFDM Module A

NR Band n260 / 50MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

S6L
Count 100/100

Ref Level 4098 dBm  Offset 49,70 d8 Mode Auto Sweep

Ref Level 40,08 dBm  Offset 49.70 B Mode Auto Sweep

1 Spurious Emissions

6L

Count 100/100

Tt U
Line _SPUR|OUS_LINE_ABS_DQ2 Line _SPUR|OUS_LINE_ABS_D02
30 .
20
10 dBrr }
0 0 dBr
20 ‘[ | ‘ -20
20 I -30 dBm ‘ I l|
0
e 1 - J mr
40 dBrmv T 40 dis
-50 50
CF 38.5 GHz 40005 pts 400.0 MHz/ CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36500 GHz 36995 Ghz 1000 Miz 3651101 GHz -11.39 dB 36.995 GHz 1.000 MHz 3651348 GHz -36.32 dBm -23.32dB
36,995 GHz 37.000 GHz 1.000 MHz 36.99999 GHz 65 di 37.000 GHz 1.000 MHz 36.99918 GHz -37.43 dBm -32.43dB
37.000 GHz 40.000 GHz 1.000 MHz 37.00248 GHz -719.32 dB 40000 GHz 1.000 MHz 39.99733 GHz 19.08 dBm -80.92 dB
40.000 GHz 40.005 GHz 1,000 MHz 40.003 60 GHz -34.48 dBm -29.48 db 40.000 GHz 40.005 GHz 1.000 WHz 40.00008 GHz -5.06 dBm X
40.005 GHe 10500 GHz 1,000 MHz 4001576 GHz -34.45 dBm -21.45 dB 40.005 GHa 40500 GHe 1,000 Mz 40.48899 GHz 2418 dBm 11.18dB
oty oy VSR heay * Dason
22:47:01 08.04.2022 22:08:21 22.04.2022

NR Band n260 /

100MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Ref Level 49,40 dBm  Offset 43,70 4B Mode Auto Sweep

Reflevel 49.40dBm  Offset 49,70 8 Mode Auto Sweep saL
Count 100/100
1 Spurious Emissions 1 Awg
Limit Che
Line _SPUR|oUS_LINE_ABS_02 lous_une_nss_of2
40
30
20
10
[ 0 dBs
SPURIOUS tINE ABS 002 SPURIOUSHNE AR
20 dBrv [ - ‘ |
30 dBy ‘ +—1 Br i |
- __,h.[ i | 20 dBm g — N i1 i
-a0 -40
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0GHz | | |CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36,500 6Hz 36,590 GHz 1.000 Mz 36.98963 GHz -33.53dBm -20.53 dB 36,500 GHz 36,900 GHe 1.000 MH 36.51653 GHz 33.71 dBm -20.71dB.
36.990 GHz 7.000 GHz 1,000 MHz 36.99996 GHz 11.20d8m 20 dB 36.990 GHz 37.000 GHz 1000 MHz 36.991 08 GHz 34.78 dBm -29.78 dB.
37.000 GHz 40.000 GHz 1.000 MHz 37.003 23 GHz 20.20 dBm -79.80 dB 37.000 GHz 40.000 GHz 1.000 MHz .996 58 GHz 19.10 dBm -80.90 di
40,000 GHz 0010 6Hz 1,000 MHz 40.00445 GHz -33.07dBm -28.07 dB 40,000 GHz 20010 GHz 1,000 MHz 30.00003 GHz 1439 dBm 939dB
40.010 GHz 40500 Gz 1,000 Mz 40.48690 GHz -32.80 dBm -13.00 4 40.010 GHz 40500 GHz 1.000 Wz 40.01061 GHz -32.60 dBm -19.64 4B
rod DT oy DN O
00:56:05 09.04.2022 23:15:33  22.04.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05M

CP-OFDM Module A

NR Band n260 / 200MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Ref Level 2090 dBm  Offset 49,70 d8

Mode Auto Sweep

23:49:00 30.04.2022

06:03:42 01.05.2022

saL Ref Level 29.90 dBm  Offset 19,70 aB Mode Auto Sweep s6L
Count 100/100 Count 100/100
1 Spurious Emissions T iva |1 Spurious Emissions
Ui Limit Cheel 55
Line _SPUR|OUS_LINE_ABS_DQ2 ine _SPUR|OUS_LINE_ABS_DG2
20 dBm T |
10
0 0
0 t 10.dBm .
SPURIOUS_LINE_ ABS 002 SPURIOUS_LINE_ABS_002 |
E 20 d t
i~ | | I 30 d8: ! | | | ! | |
L L} | L 1] | JJu | [
Koy g
-5 50 dBm
50 60 dbs
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 8.0GHz | | |CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36500 GHz 36.980 Gz 1000 Mz Fa.20268 oHz -1582d8m -282dB 36.500 GHz 36.980 GHz 1.000 MHz 3651163 GHz -36.58 dBm -23.58.dB.
36.980 GHz 37.000 GHz 1.000 MHz 36.99999 GHz 14.02 dBm -9.02 dB 36,980 GHz 37.000 GHz 1.000 MHz 36.982 98 GHz 37.79 dBm -32.79dB
37.000 Gtz 40.000 Gz 1.000 Mtz 37.00314 GHz 17.77d8m -82.23 dB 37.000 GHz 40.000 GHz 1.000 MHz 3989702 GHz 17.47 dBm -82.53 dB
40.000 GHz 40.020 GHz 1,000 MHz 40.00513 GHz 34.70 dBm -29.70 db 40.000 GHz 40020 GHz 1.000 WHz 30.00010 GHz 1848 dBm -13.48dB
40.020 GHz 40500 GHe 1,000 MHz 4049820 GHz -35.05 dBm -22.05 dB 40.0200Hz 40500 GHe 1,000 M 40.09664 GHz 13,63 dBm 06348
. e U
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swanranas. FCC RADIO TEST REPORT Report No. : FG102843-05M

DFT-s-OFDM Module A

NR Band n260 / 50MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40,08 dBm  Offset 49.70 B Mode Auto Sweep

Ref Level 4098 dBm  Offset 49,70 d8 Mode Auto Sweep SGL

s6L
Caunt 100/100 Sy
1 Spurious Emissions
Line _SPUR|OUS_LINE_ABS_DQ2 SPUR|OUS_LINE_ABS_D02
30 .
20
10 dBrr m
0 0 dBr {
SPURIOUS. LINE SPURIOUS LINE- ABS t
Bl t -0 ’f‘ l\
|
30 30 dBm Il -
W YR — "y
40 dBrmv 40 aBm
-50 50
CF 38.5 GHz 40005 pts 400.0 MHz/ CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36500 GHz 36995 Ghz 1,000 MiHz 36.99488 GHz -10.80 dB 36.995 GHz 1.000 MHz 3654886 GHz -36.24 dBm 23.24dB
36,995 GHz 37.000 GHz 1.000 MHz 36.99995 GHz -11.52 dB 37.000 GHz 1.000 MHz 36.996 71 GHz -37.46 dBm .46 dl
37.000 GHz 40.000 GHz 1.000 MHz 37.02330 GHz -90.81 dB 40000 GHz 1.000 MHz 39.97952 GHz 8.05 dBm -91.95dB
40.000 GHz 40.005 GHz 1,000 MHz 40.00080 GHz -29.44 db 40.000 GHz 40.005 GHz 1.000 WHz 40.00005 GHz 1478 dBm 978 d
40.005 GHe 10500 GHz 1,000 MHz 40.485 78 GHz -21.04 dB 40.005 GHa 40500 GHe 1,000 Mz 4000512 GHz 1857 dBm 557 dB
O B ey D S N
22:42:07 08.04.2022 22:04:54 22.04.2022
Reflevel 4098 dBm  OMset 49,70 dB T saL Ref Level 40,06 dBm  Offset 43,70 dB Mede Auto Sweep —

Count 100/100

& _SPUR|OUS_LINE_ABS_02 lous_unE_ass_ofz

30 By
20

10 dB
0 lr 0.dss ﬂ[
SPURIOLS_HINE, ABS \!0) 1 1 1 SPURSOUS HNE ABS T

20

30 dBar T
’\‘L-.._-..J L—-——-M\— Forms Masoseramst
40 dBmr- T T 40 dm
50 50
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz | | |CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36,500 GHz 36995 GHe 1000 Miz 36.99438 GHz -26.49 dBm -13.49 dB 36,500 GHz 36.995 GHz 1.000 MHz 36.53105 GHz -36.16 dBm 23.16 dB.
36.995 GHz 7.000 GHz 1,000 MHz 36.99992 GHz -19.05 dBm -14.05 d& 36,995 GHe 37.000 GHz 1000 MHz 36.99834 GHz 37.60 dBm 32.60 dB
37.000 GHz 40.000 Gz 1,000 MHz 37.03455 GHz 7.12dBm -92.88 dB 37.000 GHz 40.000 GHz 1.000 MHz 39,98992 GHz 6.31 dBm 3,69 d|
40,000 6Hz 40.005 GHz 1.000 Mz 40.00176 GHz -3437dBm -29.37 dB 40,000 GHz 0,005 GHz 1,000 MHz 40.00006 GHz 17.81 dBm 1281 dB
40.005 GHz 40500 Gz 1,000 Mz 20.83350 GHz -3451 dBm 2151 & 40.005 GHz 30,500 GHz 1.000 MHz 40.00636 GHz -21.80 dBm -8.80dB
o D 5 L e —
22:40:46 08.04.2022 22:04:03 22.04.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05M

DFT-s-OFDM Module A

NR Band n260 / 50MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

N e - saL Ref Level 4098 dBm  Offset 4970 dB Mode Auto Sweep seL
Caunt 100/100 Sy
1 Spurious Emissions
Line _SPUR|oUS,_LINE_ABS_Dd2 Line _SPUR|OUS_LINE_A85_0{2
30 .
20
10 dBrr
0 r 0 dBr q
SPURIOUS_LINE ABS 002 SPURIOUS_LINE_ABS I
-20 ‘ -20
-30 -30 dBmv
SR - o ——|
40 dBrmv 40 dis
-50 50
CF 38.5 GHz 40005 pts 400.0 MHz/ CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36500 GHz 36995 Ghz 1000 Miz 36.99364 GHz -16.51 dB 36.995 GHz 1.000 MHz 3651051 GHz -36.00 dBm ~23.00 dB.
36,995 GHz 37.000 GHz 1.000 MHz 36.99996 GHz -14.62 dB 37.000 GHz 1.000 MHz 36.99641 GHz -37.42 dBm -32.42 dB
37.000 GHz 40.000 GHz 1.000 MHz 37.02526 GHz -94.29 dB 40000 GHz 1.000 MHz 39.99517 GHz X m -96.01 dB
40.000 GHz 40.005 GHz 1,000 MHz 40.00425 GHz 3425 dBm -29.45 db 40.000 GHz 40.005 GHz 1.000 WHz 40.00025 GHz -20.13 dBm -15.14dB
40.005 GHz 10500 GHz 1,000 MHz 40.00834 GHz -34.50 dBm -21.50 di 40,005 Cie 40500 GHe 1,000 Mz 40.00587 GHz 26,00 dBm 13,00 dB
— s a Otoin T
- = sy (R = Tnam
22:39:46 08.04.2022 22:03:12 22.04.2022

NR Band n260 / 100MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 49,40 dBm  Offset 43,70 4B

Mode Auto Sweep

RefLevel 40,40 dBm  Offset 49,7048 Mode Auto Sweep saL
Count 100/100
1 Spurious Emissions 1 Awg
Limit Che e
Line _SPUR|oUS_LINE_ABS_02 lous_une_nss_of2
w0
30
0
10
0 0.d8s |plh
SPURIOUS HNE ABS 007 SPURIONS HHE-AfS T
20 4B . 20 /\ \\
0 dB 1 B
el 0 \\ A.__L t——— 1,20 dn S L —
0 40
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0GHz | | |CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz
2 Result Summoar 2 Result Summar
36,500 6Hz 36,990 GHz 1,000 MHz 36.98865 GHz -21.42dBm -14.42 dB 36,500 GHz 36900 GHz 1.000 MH: 36.50894 GHz 33.59 dBm -20.59 dB.
36.990 GHz 7.000 GHz 1,000 MHz 36.99944 GHz 2131 d8m 1631 d& 36.990 GHz 37.000 GHz 1,000 Wbz 36.991 73 GHz 34.76 dBm -29.76 dB.
37.000 GHz 40.000 GHz 1.000 Mz 37.05338 GHz 6.44 dBm -93.56 dB 37.000 GHz 40.000 GHz 1.000 MHz 39.95036 GHz 5.01 dBm -94.99 dB
40,000 6Hz 40010 GHz 1.000 Mz 30.00698 GHz 3321 dBm -28.21 dB 40,000 GHz 20010 GHz 1,000 MHz 0.00023 GHz 15.98 dBm 498 d8
40.010 GHz 40500 Gz 1.000 Mz 40.47882 GHz -32.97 dBm -13.97 & 40.010 GHz 40500 GHz 1.000 MHz 4001184 GHz -22.78 dBm -9.78 dB.
oy ] ] - e
00:51:20 09.04.2022 23:09:23 22.04.2022
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